30.900 FOLDING TOP and MECHANISM
BOOY STYLES
Zz
[ uRE P, PART NAME and DESCRIPTION foidl MODELS IMHNE
NUMBER FROLE = NUMBER HHEHE
- | c|E[5]|=
BERENERE
30,002 - FOLDING TOFP FRAME
30-13-6| Frame Complete........cccuuvucrnns verrernnaes | 205990 | 492 406 1
Stud, Frame to Rear Female Hinge........... 206111 | 492 496 2
Bolt, Frame to Rear Female Hinge......oo0. 206421 | 492,496 2
30-13-3 Bolt, Frame to Power Link,,........ o A e 206059 | 492 406 2
30-13-2 Hut, Frame to Power Link Bolt......cccecuns 206060 | 492 496 2
Springwasher (Cylinder Yoke to Power Link). | 206033 | 492 496 2
30=13-1 Cotter Pin, 1/8" x 1 1/4"....... Feh b . 199 | 402 496 2
30-13-5| Hinge, Female, Rear, Right..... . cverruran ees | 205992 | 492 4086 1
30-13-4 | Hinge, Female, Rear, Left................. <+ | 205591 | 492 49§ 1
Bolt, 5/16"-18 X T/B". ... . v nnnnannns 208 | 492 496 16
Flatwasher, 5/716" Sm.......vcneninevanmnnns 225 | 492 496 16
Lockwasher, 5/716" Med........ccovuvsann o 240 | 492 496 15
Hut, 5/16"-18, .. ... 0000 rncaanns P ke .55 205 | 492 48§ 16
Stop, Side Rail Rear Male Hinge.............. | 206429 | 492 496 a
Support, Female Hinge, Fromt.............. ce. | 206166 | 492 496 b
Support, Female Hinge, Rear, Upper.....cueees 206163 | 492,496 2
Plate, Top Locking Striker, Right............ 205994 | 492 496 1
Plate, Top Lockling Striker, Left............. 205993 | 492,496 1
Bolt, 1/4"-20 x 5/8" Fl, Hd. (Chrome)...... T22 | 492 ,496 4
Plate, HNo. 1 Bow Striker Anchor.............. | 205093 | 492 496 2
Bolt, 1/4"-20 x 1/2" Rd, Hd. Cr. Rec,
L o A i ST, S 721 | 492,496 2
Lockwasher, 1/4" Ext. Tooth (Chrome)....... TTT | 492,496 2
Weatherstrip, Front Bow. .. ....coveinvnnnnrnns 205970 | 492,496 1
Retainer, Front Bow Weatherstrip....,...c0004 205961 | 492,496 1
Screw, No. 4-28 x 174" Pan Hd. Cr. Rec.
Tap.......... et EdeEa rotitn E e e e e T28 | 492,496 *
30-14-3 | Cam, Top Locking Mechanism, Right............ 205960 | 492,496 1
30-14-12 | Cam, Top Locking Mechanism, Left.........c0uus 2059859 | 492,496 1
30-14-1 Bolt, 1/4"-20 x 1/2" Tr, Hd. Cr. Rec....... 734 | 492,496 4
Flatwasher , 516" Sm.... .. 0vecncssssennass 225 | 492 496 4
30-14-2 Lockwasher, 1/4" Ext. Tooth....... easiE e . 370 | 492 496 4
Seal, Rear Male Hinge, Right......oviivuvrnnns 205972 | 492,496 1
Seal, Rear Male Hinge, Left................. . | 205971 | 492 498 1
Riser, Roof and Side Quarter Deck Cover,
Center........... R0 0 L T P Y i o A A 205087 | 492 1
Riser, Roof and Side Quarter Deck Cover, Side | 205988 | 492 2
Screw, No. 6-18 x 378" Fl, Hd. Cr. Hec,.... 510 | 492 12
30-14-39 | Handle, Top Locking Mechanism...... versaasess | 205998 | 492 4885 I
30-14-8 - 1 RS . . Piatme s s e ves. | 206025 ( 492 496 1
30-14-10 | Escutcheon, Locking Mechanism Handle......... 205997 | 492,496 1
30-14-7 Bolt, 1/4"-20 x 5/8" Ov. Hd, Cr. Rec....... T24 | 492,496 3
30-14-6 | Plate., Locking Mechanism Handle Escutcheon
Anchor ., ... covnrnrinnnas e T bresanses | 205905 | 492 405 1
30-14-11 | Rocker, Top Locking Mechanism.............. .. | 205999 | 492 495 1
30-14-4 Bolt, 1/4"-20 x 5/8" Rd. Hd. Cr. Rec....... 505 | 492 495 4
Flatwasher, 5/18" BM...vverennernsearannnns 225 | 492 496 4
30-14-5 Lockwasher, 174" Med.......... c.ccciiiinnnn- 180 [ 492 496 4
30.904 - TOP OPERATING MECHANISM
30-11-1 | Cylinder (Hydraulic)....ccueveenmenanrnns veee. | 204065 | 492 496 2
30-11-53 Yoke, Cylinder.......ciucciunceaneaninsannanas 204066 | 492 496 2

- * Az required




FOLDING TOP and MECHANISM 30.900

BODY STYLES
F4
FIGURE FART 3 z
GROUP, PART MAME and DESCRIPTIONM MODELS "lE|&|z 3
MNUMBER NUMBER gElz|o|5|%
s|E]E|E] &
i z2]afls] s
30.904 - TOP OPERATING MECHANISM (Cont’d)
30-11-2 | Pin, CleviB.. . i csesssssnnsnnaaasanas eersrsass | 205845 | 492 496 2
30-11-7 Cotter Pim, 3/732" % 3/4" .. eiinnnnnnrennn 139 | 492 496 2
30-11-3 | Bushing, Cylinder Mountiog........cccvuvununnn 205946 | 492,496 4
Support, Cylinder, Right......oc000040 eXeRelat el afe 205948 | 492,496 1
30=11-4 | Support, Cylinder, Left... . ccccrvnssrsrsrnnna 205947 | 492,496 1
30-11-8 Bolt, 5/16"-18 x 1" Hx. Hd.....iioouesncnns T35 | 492,496 4
30-11-8 Lockwasher, 5/16" Med. .. ............. it tetela 240 | 492,496 4
3n-11-9 Nut, 5/16"=18 Hx.........cc.cusesns . 205 | 492,496 4
Boot, Cylinder Support, Right........... eeess | 205849 | 492 496 1
Boot, Cylinder Support, Left,............... .. | 205848 | 492 496 1
Panel, Linkage Enclosure, Right.............. 205979 | 492 496 1
Panel, Linkage Enclosure, Left............... 205943 | 492,496 1
Serew, Mo, 10-32 x 1/2" Ov, Hd. Cr. Rec.... T30 | 492 496 4
Flatwasher, No, 10 (Chrome).......... vassss | 203613 | 492 496 4
Screw, No. 10-12 x 1/2" Rd. Hd. Cr. Rec.
I N e O e S O RO B e 5, (31 £ 353 648 | 492 496 G
Flatwasher, No. 10 Sm.......cissssaancranns 248 | 492 496 6
By LT o s, e e iy ey P R ersasssances | 204380 | 492 496 5]
Screw, No. 12-11 x 1/2" Ov. Hd. Cr. Rec.
TR, o a'aieals O A ST O O GRS O P T25 | 492,496 2
30.506 - MOTOR AND PUMP (HYDRAULIC)
30-11-30 | Motor and Pump,....ccucueuenn OO G000 AL E 0 OE 204033 [ 492,496 1
Lockwasher, 174" Med.........cc...- Aotslslatalarr 190 | 492 496 3
Hut, 1/4"=20 HX..oorrenrnsnnmaannaasa PP 203 | 492,496 3
30-11-24 | Bracket, Pump Mounting, Upper.....counecearsas 206000 | 492 ,496 1
30-11-26 | Bracket, Pump Mounting, Lower................ 205944 | 492 496 1
30-11-25 Bolt, 1/4"-14 x 5/8" Rd. Hd. Cr. Ree. Tap.. T27 | 492,496 4]
Hat . ... .cssususas OO e Che O B e O O weras | 206001 | 492 496 6
30-11-23 | Strap, Pump Ground...... IO e C O SN O O e | 205956 | 492 496 1
30-11-27 | Circuit Breaker, PUmMP.....verracescrncnnnsnnns 205857 | 402,406 1
Serew, Ho. 6-20 x 378" Pan Hd. Cr. Rec..... 729 | 492 496 2
Lockwasher, No. 10 Int. Tooth....... 0000 v.. 259 | 492 496 2
Nt sl R 2 e e e Pa e 202 | 492,496 P
Motor and Solenoid, Pump.....coeecensss werress | 204046 | 492,496 1
Bwitch, Solenoid. . .. ...t iinninnnrans ve.. | 204051 | 492,496 1
Screw, No. 10-32 x 3/8™ Rd, Hd. 81....... B 283 | 492,496 2
Lockwasher, No. 10 Int. Tooth.............. 259 | 492 ,496 2
[ Commutator End Head and Holder.....ceoesvusaas 204050 | 492 496 1
Serew, No, 10-32 x 378" Fil. Hd. S1........ 665 | 492 496 3
Lockwasher, No, 10 Med........... S O AT 254 | 492,496 3
Brush, Pump Motor....... T b T PR OO ) AL 3. e P 204047 | 492 496 1
Band, Head . ......ocnvenniniasas STalelnlriele e n e ntnlslate 204049 | 492,496 1
Strap, Sclenoid,............ aTirate el le e a e n el e T 204052 [ 492 496 1
Armature..... e T P A SR A R veas | 204054 | 492 4865 1
Thrustwasher, Upper........ ... euveuenns cessss | 204055 | 492 496 1
Thrustwasher, LOWer..... . scsr0at0atarnsnnsas 204053 | 492,496 2
Bracket, Motor Mounting........svvueenannnrns 204056 | 402,486 1
Screw, Ne, 10-32 x 1/2" Fil. Hd. 81........ 432 | 492 496 1
Lockwasher, No, 10 Int. Tooth.............. 259 [ 492 496 1
Pad, Motor Mounting (Rubber)............. ... 204057 | 492 498 1
Lockwasher , 1/4" Med......couuaenen s enn s 190 | 492,496 1
But, 14" 80, . e aii i s g ALry i P 203 | 492 496 1
281




30.900 FOLDING TOP and MECHANISM
BOBY STYLES
FIGURE PART g £
B8l .|% 2
ST GROUFP, PART NAME and DESCRIPTION ST MODELS < % E E E
- (] > =1 [
HIERERERE
30.906 - MOTOR AND PUMP (HYDRAULIC) (Cont'd)
Stud, Terminal Ground..............0.- eeaeaa. | 204048 | 492 498 1
Flatwasher, 5/16" 8m........c00uvsses eletzl=ls 225 | 492,495 1
Lockwasher, 5/716" Med......oovcnnnnnnssasns: 240 | 492,496 1
Nut, 5/16"-24............ 1000 0000 S oe oo O ' e 189 | 492,496 1
Pump, Hydraulic..........c0u.. OO O00d 00000 204034 | 492,496 1
Pad, Pump Mounting (Rubber)....... 00000 00 HEne e 204057 | 492 496 2
Bcrew No. 10-32 x 1 374" Rd. Hd Blesiaves G666 | 492 496 4
Housing, Pump......- 000000000000 adoror wessses | 204035 | 482 486 1
Rotor, Pump (Inner and Quter)............ cvss | 204036 | 492,496 1
Plate, Pump Rotor..... e e . | 204038 | 492,496 1
Plate, Pump Port......... OOO00 B0 UG oC I . | 204037 | 492 4596 1
Plate, Pump Bottom.......ovevsc-- aRaqeNaluls reln ot =1a0e 204041 | 492 496 1
Screw, No. 10-24 x 7/16" F1l. Hd. Cr. Rec... 643 | 492 498 6
Lockwasher, No. 10 Int. Teoth........... aizia 258 | 492 496 [
Spring, Pump Rotor Plate...........c...... ve. | 204040 | 492,496 1
Sesl, Pump Bottom Plate........... SLols o m e s n 204039 | 492 496 1
Seal, Pump Mounting Screw...... YTt afal £]n Ls- miwesiin o s 204060 | 492 496 4
Valve, Pump......ceoevveenaanens DD Ho a0 G IR I 204042 | 492 496 1
Washer, Pump Valve................ alabs s inzeinte o in 204043 | 492 496 *
Spring, Pump VALVE .. ... .ouinanrsnrsmnnnnss were | 204044 | 492 496 i
Plug, Pump VALlve . ... .o vvcamceacnnmnnens e.... | 204045 | 492,496 1
Plug, Pipe (Dry Seall. ... coveierniannnns Sy 661 | 492,496 3
Reservolr, Pump........... le¥ele aeba alatnla win o 4 ees | 204062 | 492 496 1
Gasket, Reservoir......... A0 60 B A T R 204061 | 492 496 1
Bail, Reservolr....c.ovevrnsess e aTe teTuln niade alem 204063 | 492 496 1
Retainer, Pump Fluldd............... wasaseraas | 204059 | 402 496 1
Plate, Pump Fluid Retainer.......... P atere vex | 204058 | 492 496 1
Screw, No. 6-18 x 1/4" Pan Hd. S1. Tap..... 667 | 492 486 2
30.90& - TOP CONTROL
30-11-42 | Rod, Control. ... .eoccvnsensannarasansans iesees | 205850 ( 492 496 1
Set Screw, No. 10-32 x 3/16" Hx. (Rod to
VAIVE) o ivevaeanns e BB T G A 723 | 492,496 1
30-11-44 | KEnob, Contrel Red....... s B D e ) S O AR 3O 205951 | 492,496 1
Hut, Ne. 10-24.......... SO b o L e 733 | 492,496 1
Suppnrt Contrel Rod........... o T O] e 205952 | 492 496 1
Screw, Ne, 10-32 x 3/8" Rd. Hd Sl ......... 283 | 492,496 2
Lockwasher, Ho, 10 Med........... O O R L 254 | 492,496 2
. Nut, No. 10-32 HX......0ovcneemenreannsnes s 202 | 492,496 2
30-11-20 | Vvalve, Top Control............ N0 & B e SR e 204064 | 492,496 1
30=11=18 Serew, No., 12-24 x 7/16" Pan Hd. S5l....40..4 TIZ | 492,496 2
Lockwasher, Ho., 12 Med....... e D ONe 000D 708 | 492 496 2
30-11-17 | Bracket, Controel Valve........cvevvun- reeea-. | 205949 | 4892 496 1
Bolt, 1/4"-20 = 172" Hx, Hd....... ..o . 179 | 492 496 2
Lockwasher, 1/4" Med.......oooninnnaneuss . 190 [ 492 496 2
30-11-19 Hut, 1/4"-20 HX..ovivsrssasnsasnsamannsreoras 203 | 492,496 2
30-11-21 | Screw, Control Valve, No. 6-32 x 7/16" Rd
Hd. 81. {Termimal)......cocuuvs o T20 | 492, 496 1
Lockwasher, No. 6 Int. Tooth.... ... c..0u0 585 | 492,496 1
Hut, No., 6-32 HX.......conueess Y iNdeTe e e= == kol 718 | 492 4896 1

* As required

282




FOLDING TOP and MECHANISM 30.900
BODY STYLES
i |3
S GROUP, PART NAME and DESCRIPTION o MODELS | % | |3 |23
NUMBER NUMBER | E|8|5]|¢
< | O|E|5| "
BEEEEERE
30.910 - TOP AND WINDOW LIFT TUBE, HOSE
AND CONNECTORS
30-11-14| Tube {Dash to Control Valve) (6 7/8" Long)... | 205958 | 492,496 1
30-11-28| Hose {(Pump to Dash Connection)...........: «.. | 205854 | 492 498 1
30-11-15| Hose (Pump to Control Valve)...........o0.. «.. | 205853 | 492 496 1
30-11-22 | Grommet, Pump HOS& . . ... uv i i i ennnenoncneas 200849 | 492 496 1
30-11-29| Elbow, Pump Return...... BE SR EE N BB R E AR 202132 | 492,496 1
Connector, Pump Pressure Line (Manual Lift).. | 206026 | 492 496 1
830-11-16| Commectar, TubBe. .. .'oiuewecnoseeeeeramenennns 202880 | 492 498 2
30-11-13| Cross, Pump Pressure Tube (Hydraulic Lift)... | 206038 | 492 498 1
30-11-31| Tube {(inel. Nut) (Cross to Front Tee) (Window
Lift) (34 1/8" Long) ..o vvuurnnns cesrsrnsss | 206050 | 492,496 1
20-11-32 | Tee, Window Lift Tube....... erwre AT TeT e afatalatalsdane 206027 | 492,496 2
30-11-33 | Tube (inecl. Nut) Tee to Front Pillnr Right
(34 1/8" Long). - PR B B o e o O 206050 | 492 496 1
Tube (inecl. Nut) Crnqs to Frunt Pillar, Left
(20 1/2" LOUE) .. vvvuneernnnnnensns vereeens. | 206051 | 492,496 1
F0-11-61] ClAm, TuBE: . oo s i cmeme b oae v cirieis se sins's wala s .| 205830 | 492 496 &
Screw, No. 8-15 x 172" Rd. Hd. Cr REE Tap 267 | 492,496 8
30-11-58| Tube (inel. Nut) (Control Valve to Tee) (121"
T R 2 N U T P 205034 | 492 496 2
30-11-41| Clip, Tube (to Floor PAn)......ovevevnmnnnce. 206044 | 492 495 4
30-11-82 | Clip, Tube (to Dash) ......ouieienrvrnennnnns . | 205855 492 498 2
30-11-55 | Clip, Tube (to Dash and Floor Pan).......... . | 205929 | 492 495 6
30-11-56 | Clip, Tube (to Floor Pan).....ueeeueeenurns.. 205931 | 492,496 12
Berew, No. B-18 x 378" Rd. Hd. Cr. Rec..... T26 | 492,496 iz
Sdcrew, No. B-15 x 172" Rd. Hd. Cr. Rec. Tap a76 | 492 496 3
30=11=54 | Tube (incl. Nut) (Tee to coperating Cylinder)
L T e AT A AT e S Tt e T . | 206035 | 492 496 4
30-11-5| Connector, Tube (Top Operating Cylinder)..... 202880 | 492,496 4
30-11-34 | Tube (incl. Nut) (Front te Rear Tee) (Window
Lift) (66" Lonmgl)...... e Ttha a0 a Aa e el e n e A ula et AT T 206035 | 492 496 1
30-11-539 | Tube (incl. Nut) Tee te Center Pillar, Right
(30 11/06" LonE) . v vrvsasscnamesmeeromasns 206050 | 492 4985 1
30-11-60| Tube (inel. Nut) Tee to Center Pillar, Left
(4 T OE T i ey H e S K .....| 208052 | 492 496 1
30-11-39 | Elbow, Center Pillar Tube. .....cueoueeenn ere. | 206041 | 492,496 2
30-11-43 | Hese, Front Pillar (Window Lift} (10 a/8"
Lnng} ...................... PP 206039 | 492 496 2
30-11-35 | Hose Center Pillar (Window Lift} (23 Eflﬁ"
Vs TRy s A P A o DR S e e e L Bl . | 206040 | 492,496 2
30-11-38 | Clip, HDEE .......................... basensaas | 2053924 | 492,496 2
B0-11-37 [ Clip, HoBe..over s on cunnnnnnns ERAE RSO B e O G T 205925 | 492,496 2
30-11-36 | Tube (inel. Nut) Desor Hinge Pillar, Right.... | 206043 | 482 495 2
Tube (incl. Nut) Door Hinge Pillar, Left..... 206042 | 492 496 2
30-11-40 | Cover, Door Hinge Tube, Right................ 205936 | 492,496 2
Cover, Door Hibhge Tube, Left....vueveiiruniass 205937 | 492,496 2
30-11-45 | Grommet, Tube (Door Hinge Facing)............ 205935 | 492,496 4
30-11-46 | Connector {(Door Tube to Door Hinge Tube)..... 205391 | 492,496 4
Tube (incl, Wut) Front Door, Right (52 1/8"
L T O B LT R oy 3 DA o 206054 | 492 496 1
30-11-48 | Tube (incl. Nut) Front Door, Left (52 178"
LM ) L o AU A T 206053 | 492 495 1
B0-11-47 | CIAD, TUBE. . ... i mrr st s eacnanceaocaasn. 205932 | 492 496 G

283




30.900 FOLDING TOP and MECHANISM

BODY STYLES
ANE
RCURE GROUP, PART NAME and DESCRIPTION ) MODELS dllz]z 3
MUMBER : HUMBER ElE|8|=]%
- [¥] - =1 =
HEEENEr
30.910 - TOP AND WINDOW LIFT TUBE, HOSE
AND CONMECTORS (Cont’d)
Tube (incl. Nut) Hear Door, Right (34 3/8" !
LOng Y. o e et OGO00000G00000RaS 206056 | 492,496 1
30-11-51 | Tube (incl. Nut) Rear Dunr, Laft (34 afsr-
T TR e o a0 0o e O A e e T 206055 | 492 498 1
(B i Tl Ao ooo o0 D 00 OO o O O LT A v | 200637 | 492,496 4
30-11-49 | Connactor, TubBE......cvvsenansanrnnsnnsns cee. | 202880 | 492 496 4
Wut, 5/16" (Inverted Tube)................... 202133 | 492 496 *
30.912 - MOTOR AND PUMP (VACUUM WINDOW
LIFT)
NOTE: Vacuum Window Lifts are used on the
Model K492 Virginian and the F496
Sedan only. To conserve space, both
are shown on the same line except when
the same part number does not apply.
J0-12-35 | Motor and Pump........cconeeunmncrananannessn 205921 | 492 496 1 1
Lockwasher 1/4" Ext. Tooth........oveeenen 370 | 492 496 3 3
Hut, 1/47"=20 HX...vcovinenssssnrnnsmsrnnnnn 203 | 492,496 3 3
30-12-33 | Support, PUmMP. .. .. uv s aiatestelshaletainlslotelutniaeladn 205922 | 492,496 1 1
Bolt, 1/4"-14 x 5/8" Rd., Hd. Cr. Rec Tap.. T27 | 492,496 2 2
NHut, Pump Support Bolt............ esracsasa | 206001 | 492,496 2 2 ‘
40,914 - VACUUM WINDOW LIFT HOSE, TUBES AND
CONNECTORS
30-12-38 | Tube (incl. Nut) Intake Manifold to Pump (23" L,
Long) . e e iy o 205938 | 492 496 1 1 |
30-12-39 | Tea, IntELI:e Hauifnld to Pump Tube............ 205940 | 492,496 1 1 .
30-12-37 | Clip, Tube........c.cuceuunns e Tayefa s Take o tata f2i=Tennduse 205939 | 492,496 1 1 i
Bolt, 1/4"-28 x 172" Rd. Hd. 81.....::00::24 731 | 492,496 1 1 !
Lockwasher, 1/4" Lt........... 410 | 492,496 1 1 5
o [T R e L L B L P A SOt 261 | 492 496 1 1 |
30-12-5 | Tube, Tee to Tee (on Dash) (27 7/16" Long). 206204 | 492 496 1 1 i
30-12-6 Clip, L L P ot feTa trsoe! el g (wlm(m m) 0 fobi Jm i i 3 g 205929 | 492 496 3 3 |
Screw, No. 8-18 x 3/8" Rd. Hd., Cr. Rec..... 726 | 492 496 6 6 ﬂ
30-12-7 | Tube, Tee to Front Pillar, Right (32 11/18"
Tl b oo o0 00 o o G e e R e v.-+ | 208205 | 492 496 1 1 |
30-12-2 | Tube, Tee to Front Pillar, Left (20 3!16“ |
I-cmgi ..... 5 o B TR CoK ABEHE Hi DB o OO 206206 | 492,496 1 1 '
30-12-1 | Clip, Tube ......... e AT O OO T A oo O 205930 | 492 496 4 4
Screw, No. 8-1B x 3}3“ Rd Hd, Cr. Rec..... 726 | 492 496 8 8 [
30-12-2B | Tube, Front to Rear Tee (57 1/8" Long)....... | 206207 | 492,496 1 1 |
SB0-12-30 | C1ip, TubB. . s ensunanssnsrsonsnaiisinsamanisiasn 205931 | 492,496 4 4
Screw, Ho. 8-15 x 1/2" Rd. Hd. Cr. Rec.
Tap. B i o Y B Y L e L CH e P ev oK ] At Sy 567 | 492,496 4 4 ]
30-12.29 | Tube, Rear TEE tu Center Pillar, Right
E31 5/8" LOBE) .. oo v iininnn tearnssenannrena | B0G20B | 4892 496 1 1
30-12-31 | Tube, Rear Tee to Center Pillar, Left |
{43 T/16" Long) .o .:.icnuaciasanunnnn veewes | 205200 | 492 496 1 1
e kL e B I o e e 205931 | 492,496 4 4 4 |
L

* As required

284




FOLDING TOP and MECHANISM 30.900
BODY STYLES
FIGURE PART 2 E
. = I = o
MUMBER GROUF, PART NAME ond DESCRIPTION TP MODELS - E ‘E E ‘;:
= |w|5|5]3
BIEERERN
30.914 - VACUUM WINDOW LIFT HOSE, TUBES AND
CONNECTORS (Cont'd)
Screw, No. B-15 x 1/2" Rd. Hd. Cr. Ree.
U ke e o o o o o o C e R e = 73 2 3 5 567 | 482 4956 4 4
30-12-11 | Tube, Door Hinge, RiEht.....oviivmnencrnennnn 205933 | 492 496 2 2
Tube, Door Hinge, Left.....ovovvveueeneennans 205934 | 492,496 2 2
30-12-12 ( Cover, Door Hinge Tube, Right............... . | 2055936 | 492 496 2 2
Cover, Door Hinge Tube, Left...... wirsssaases | 205837 | 492,496 2 2
30-12-13 | Grommet, TuUbBE....uueeerinrancacsosns PRI 205935 | 492 496 4 4
30-12-25| Tube {incl. Wut) Front Door, Right {27 TXB"
Fomee ) N e L e HaD G oo oo aooeatton 205926 | 452 496 1 1
Tube (incl. Nut) Front Door, Left (EB 7/8"
LODE) evuus.s e i A .| 205927 | 492 496 1 1
S0-12-26) Clip, Tube,......i.iviunnmnrnrnnaanncnens Lo | 205932 | 492,496 z 2
30-12-15| Tube {inel. Nut) Rear Door, Right (10 3;8“
Lomg)........ e s o (i e S S S 205941 | 492,496 1 1
Tube {(incl. Hut) Henr Door, Left (10 3/8"
| Eer T 0 o o A R v....| 205842 | 402 496 1 1
J0-12-16( Clip, Tube......cvoeinunwnnn: e 201637 | 492 496 4 4
30-12-14 | Connector, Tube..... P o 205391 | 492 496 4 4
Tube, Steel, 5/16" 0.D.. (25' Lengths)....... 206030 | 492 496 * ¥
30-12-10| Hose, Center Pillar, 9/32" x 23 3/4"......... 206200 | 492 486 2 2
30-12_34 | Hose, Vacuum Pump to Tee, 932" x B"...... was | 206201 | 492,496 1 1
30-12-36 | Hose, Tube to Pump, 9/32" x 12"........ ceeas. | 206202 | 492 406 1 1
30-12-27| Hose, Front Pillar, 9/32" x 12", ............. | 206202 492 496 2 2
30-12-27 | Hose, Door Tube to Window Lift............... 206202 | 492 4986 4 4
30-12-4 | Hose, Tube Commecting, 9/32" x 2 1/4"........ 206203 ( 492 4086 B 8
HOTE: Only Part No. 206200 Hose is supplied.
Shorter lengths for Part No's. 206201,
206202 apnd 206203 can be cut from
206200,
30-12-32 | Grommet, HoSE..u., . v inomen e cnenoennersrennns 205923 | 492 ,496 1 1
30-12-17 | Clip, Hose..... T abi¥atui Xotat s (s e feTerelals uta O e O 205924 | 492,496 2 2
30-12-18 | Clip, Hose..... b B L i R QO D e oo Do - 205925 | 492,496 4 4
30-12-3 | Tee, HoBe 5/08", . ... ..c.tiinnnrrnnnencnnnens 205828 | 492,496 a 3
30-12-22 | Tee, Hose (incl. in Window Lift)............. 206062 | 492 496 4 4

* As required

285



	kfpm460280.jpg
	kfpm460281.jpg
	kfpm460282.jpg
	kfpm460283.jpg
	kfpm460284.jpg
	kfpm460285.jpg

